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b= = -2 & (Test Recipe)

100 (E=#D)
(Carbon Black) 30
(Zn0) 5
(Mg0) 4
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3 EXBES %% EE  (Test Results)

3—1.

IR FI= (O. 5phr)
No.
iz 1-1 1-2 1-3
Yo+5—22—-80E 0.625 - -
fh#t 48 2 & (80%5R) - 0.625 -
Hot5—22—-C (EU) - - 0.5
LA A —%4—5tE8 (Rheometer Test) : 6 ==+1° , 100cpm, 160°C
t S1 (min) 1.9 1.9 1.8
t 10 (min) 2.8 2.8 2.1
t 90 (min) 17.6 17.6 17.3
t 90— t 10 (min) 14.8 14. 8 14.6
FILYIE (N-m) 4.5 4.4 4.5
g|3EsKER (Tensile Test) : 160°C X 30min. 7' L X h0&k
T8 (MPa) 21.2 21.5 20.7
EB (%) 410 420 410
M100 (MPa) 2.2 2.2 2.2
M 200 (MPa) 5.7 5.4 5.4
Hs (JIS, A) 62 62 62

fif;mtEsRER (0il resistance test) : 160°C X 30min. 7' L X &k
J I SEHERENo. 1 :100°C x 72hrs.

T8 [ (%) -19 =37 =22
EB [ (%) -19 -36 -24
Moo ZEEEE (%) +14 +23 +14
M200 ZE{LE (%) +31 +44 +31

Hs Zie -6 -6 -6
BEXLE (%) 7.9 8.0 7.9
ARIELEE (%) 11.8 11.9 11.9

J I SERAERHN o. 3 : 100°C x 72hrs.

TB &R (%) -59 -56 -55
EB &R (%) -43 -42 -46
Moo ZE{EE (%) 0 0 0

M200 ZE{EER (%) +17 +24 +20
Hs =1k -18 -20 =20
BEEXEER (%) 60. 2 60. 5 56.3
AELIEE (%) 87.17 89.0 82.5




3—2. 1iB2x#eHI= (1. Ophr)
No.
oz 2-1 2-2 2-3
Ho+5—22—80E 1.25 - -
ftht+8 = & (80%5R) - 1.25 -
Hot5—22—-C (EU) - - 1.0
LA A —%4—5tE8 (Rheometer Test) : 6 ==+1° , 100cpm, 160°C
t S1 (min) 1.6 1.5 1.5
t 10 (min) 2.3 2.3 2.3
t 90 (min) 13. 4 13.3 13.3
t 90— t 10 (min) 1.1 11.0 11.0
FILYIE (N-m) 5.2 5.2 5.2
g|3EsKER (Tensile Test) : 160°C X 20min. 7' L X f0&k
T8 (MPa) 21.2 18.8 20.4
EB (%) 360 340 360
M100 (MPa) 2.7 2.6 2.1
M 200 (MPa) 1.4 7.0 7.0
Hs (JIS, A) 64 64 64
fit;hiEskER (0il resistance test) : 160°C X 20min. 7 L X &k
J I SEERHNo. 1 :100°C x 72hrs.
T8 [ (%) -29 -16 -28
EB [ (%) -34 =21 -32
Moo ZE{EER (%) +29 +26 +25
M200 ZE{EER (%) +58 +56 +b4
Hs ik -4 -4 -4
BEEEiEExR (%) 6.6 7.3 1.2
ARIELELE (%) 9.7 11.5 11.1
J I SEERHN o. 3 : 100°C x 72hrs.
T8 [ (%) -60 -58 -60
EB [ (%) -47 -46 -46
Moo ZE{bER (%) +11 +11 +11
Hs 1t -14 -16 -14
BEEXEER (%) 53.2 53.5 53. 1
AELEE (%) 78.9 77.5 77.6
==k =4
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